ARGO ASTER

WE PUT EVERYTHING WITHIN REACH.

InstructionGuide

4A97-Rev 1

Kargo Master
Rancho Cordova, CA 95742
800-343-7486
CustomerService&rgoMastecom

DATE:




Lo MOBETREE . SR Instructionsg 4A97L

*PLEASE READ ALL INSTRUCTIONS AND WARNINGS PRIOR TO AS
INSTALLINGND USING THIS PRODUCT*

Warning

é Always check for wires, fuel tanks and lines, brake lines and other important ve
functionality items prior to drilling and installing all products.

Tools Needed

13mm Socket and Wrench 10mm Socket and Wrench
4mm Allen Hex pkmcé {201Si
MKHE {201S0 I 7wmcé {20184
Table of Contents
TS I PR 2-3
P2 10 7= USSP 4-5
Roof Rail Mounting
(0] = T3 (= 4 S 6
AN A2 010 7 @ A = o == 7
B = 1571 @ o T ! U USPPPPRR 8
Rack Assembly
Step 1¢ ASSeMDBIY Of FOOL........u i rre e e 9
Step 2¢ Determne Bows and MourRanHOOKS..............oviiiiiiiiiiicceee e 10
Step IEMOUNET0 RaAIIS.....cceee e rrn e e 11
Stepd ¢ Install TOQUETUDE........u e erem e e 12
Step 5C INSTAlENATUDE .....ee e e e e e meees 13
Step 6C INStall LAtCh.........iieeii e erem e 14
Step 7¢Install HandIe........cooouni e 14
YT oIS ol = T [0 [T 00 o o R 15
Step 9 Assembldadder HOOK...........coooiiiiiiii e 16
Step 10z Install LAaddeHOOK.........ccoiiiiiiiiiiee e e 17

Before You Begin

1 Read all instruction&ind your vehicle roof rail mounting priorrackassembly.

1 Be sure to put sealaaround all threads entering cargo area &edweenthe rubber
spacer and roof of vehicle to prevent water from leaking into cargo area.

* DO NOEXCEED MANUFACTURERS WEIGHT CAPACITY¥+OR ROOF

For Technical Support Call: 8843-7486 MondayFriday 7AM 4 PM (PST) Pagel



ARGO ASTER

WE PUT EVERYTHING WITHIN REACH. |nstructi0n$ 4M7L
Parts
ITEM PART NUMBER DESCRIPTION QTY
NO. :
ASSEMBLY, BOW,
FRONT, LADDER
] AA97L-1 RACK, ALUMINUM, | !
MINI
ASS(I)EMBLY, BOW,
FRONT, LADDER
2 4A93L-2 RACK, ALUMINUM, | !
MINI
ASSEMBLY,

CROSSTUBE, LOW
4A93L-7 ROOF DROP DOWN, | |
ALUMINUM

AAGTL-40 ASSEMBLY, HANDLE, | |

DROP DOWN, MINI
ASSEMBLY, LATCH,
DOWN, MINI

WELDMENT, HOOK,
4A900-35 LADDER, LOW ROOF | 2
DROP DOWN

WELDMENT, HOOK,
4A900-36 LADDER, BASE, LOW | 2
ROOF DROP DOWN

BRACKET, LADDER
4A900-30-004-R3 |STOP, LADDER RACK,| 2
ALUMINUM

WELDMENT, TORQUE
TUBE, SIEEL, 7'1.8"
9 \} 4A93L-50 SPACING., LOW ROOF| |
DROP DOWN
E 4A92L-44-R1 HANDLE, DROP 1

For Technical Support Call: 8843-7486 MondayFriday 7AM 4 PM (PST) Page2



ARGO ASTER

WE PUT EVERYTHING WITHIN REACH. |nstructi0n$ 4M7L
Parts/ 2 VvV Q
'[LEO'V_‘ PART NUMBER DESCRIPTION QTY.
PAN STOP, CARGO,
10 4A900-10-008-R2 LADDER RACK, 2
ALUMINUM
11 4A933-10 FOOT 4
12 4A800-00-002-R1 MOUNT RAIL 2
HARDWARE, DROP

For Technical Support Call: 8843-7486 MondayFriday 7AM 4 PM (PST) Page3



ARGO ASTER

WE PUT EVERYTHING WITHIN REACH. |nStruCti0n$ 4M7L

Hardware(1 of 2

',I%" TO SCALE PART NUMBER DESCRIPTION QY.
] 92865A542 BOLT, HEX, 1/4-20x 1" | 8
2 92148A180 WASHER, LOCK, 1/4 | 8
3 90126A029 WASHER, FLAT, 1/4" | 20
4 95615A120 NUT, NYLOK, 1/4-20 | ¢

BOLT, CARRIAGE,
5 90185A583 e 10
4 e A TR WASHER, FLAT, 5/16, | 1,
SAE
7 95615A160 NUT, NYLOC, 5/16-18 | 10
8 92865A622 SOLL Boh ol | 4
MM
9 113‘.\T‘i‘5\y"\,‘\ 92865A 624 BOLT, HEX, 3/8-16 X 1"| 9
10 91102A760 WASHER, LOCK, 3/8 | 12
SAE
2 — NUT, HEX, {\léYLOK, 3/8-|

For Technical Support Call: 8843-7486 MondayFriday 7AM 4 PM (PST) Paged



ARGO ASTER

WE PUT EVERYTHING WITHIN REACH. |nStruCti0n$ 4M7L

Hardware(2 of 2

For Technical Support Call: 8843-7486 MondayFriday 7AM 4 PM (PST) Pageb



